

PALLIATIVE CARE DRUG ON DEMAND



CONDITIONS	MEDICATION (recommended starting dose) *Please adjust dosing by individual conditions	Maximum dose
DELIRIUM	- Haloperidol 0.5 - 2.5 mg PO/ SC q 1-12 h prn - Quetiapine 12.5 - 25 mg PO hs - Risperidone 0.5 mg PO bid - Olanzapine 2.5 mg PO bid - Midazolam 0.5 - 1 mg SC/ IV q 1- 4 h prn	5 mg/ day 50 mg/ day 2 mg/ day 10 mg/ day
DELIRIUM CRISIS	Mild: - Haloperidol 1 mg PO/ SC q 8-12 h, q 1 h prn Moderate: - Haloperidol 2 - 2.5 mg PO/ SC q 8-12 h, q 1 h prn Severe: - Haloperidol 2.5 - 5 mg SC stat q 20-30 mins x 3 - 4 doses until stable, Then 2.5 - 5 mg PO/ SC q 8 - 12 h and q 1 h prn	
DYSPNEA	Opioid naïve: <i>Starting dose:</i> Morphine 2.5 - 5 mg PO q 4 h prn or MST 10 - 20 mg/ day Opioid tolerance: - Use breakthrough dose stat IV/ SC For anxiety: - Lorazepam 0.5-1 mg PO/ SL q 6-8 h prn	
SEVERE PAIN	Opioid naïve: <i>Starting dose:</i> Morphine 5-10 mg PO q 4 h prn	
NEUROPATHIC PAIN	- Amitriptyline 10 - 50 mg PO hs - Nortriptyline 10 - 50 mg PO hs - Pregabalin: 25 - 50 mg PO hs - Gabapentin: 100 - 300 mg PO hs	300 mg/ day 3,600 mg/ day
ANXIETY & AGITATION	- Lorazepam 0.5 - 1 mg PO bid - qid - Midazolam 2.5 - 5 mg SC q 1 - 4 h prn	
MALIGNANT BOWEL OBSTRUCTION	- Haloperidol 1- 5 mg SC/ IV q 6 - 12 h (anti-emetic) - Hyoscine butylbromide 60-120 mg SC/ IV q 8 - 12 h (anti-motility and anti-secretory) - Octreotide 100 - 300 mcg SC/ IV q 8 - 12 h (anti-secretory) - Dexamethasone 8 - 16 mg/ day SC/ IV am, noon (anti-inflammation) - Opioid for pain	5 mg/ day 120 mg/ day 900 mcg/ day 16 mg/ day
CONSTIPATION	Stimulant laxatives: - Senna 7.5 mg 1 - 3 tabs PO hs - Bisacodyl 1 - 2 tabs PO hs, or 10 mg PR hs Osmotic laxatives: - Lactulose 15 - 30 ml PO hs - Polyethylene glycol 17 g PO OD Unison enema	8 tabs/day 60 ml/day
DEATH RATTLE	1% Atropine eye drop 1 - 4 drops q 2 - 4 h prn - Glycopyrrolate 0.2 - 0.4 mg SC/ IV q 4 - 12 h prn - Hyoscine Butylbromide 20 mg SC/ IV q 4 - 6 h prn	1.2 mg/day 120 mg/day
ORAL PROBLEM	Mucositis: 2% Xylocaine viscus 15 ml paint mouth q 3 h 2% Lidocaine oral solution 50 ml + Diphenhydramine (25 mg/cap) 5 caps หรือ Syrup (12.5 mg/5 ml) 50 ml + 7.5% NaHCO₃ 2 amps (50 ml/amp) + NSS 500 ml swish around in mouth, gargle and spit out q 6 h General infection: 7.5% Povidone-iodine solⁿ 1 ml + water 19 ml, rinse and spit, qid	

CONDITIONS	MEDICATION (recommended starting dose) *Please adjust dosing by individual conditions	Maximum dose
	Dry mouth: - Water 1 L + Salt ½ tsp + baking soda 1 tsp - Biotene mouthwash (น้ำลายเทียม) 15 mL rinse and spit, q 4 h or prn	
CANDIDA INFECTION	Esophageal candidiasis: - Fluconazole 400 mg PO on day 1 then 200 - 400 mg PO OD x 14-21 days Oropharyngeal candidiasis: - Nystatin (100,000 units/ ml) 4 - 5 ml PO qid x 7-14 days - Fluconazole (200) 2 tabs PO at day 1 then 200 mg PO OD x 14 days	
HICCUPS	- Metoclopramide 10 - 20 mg PO/ SC q 6 h prn - Haloperidol 0.5 - 1 mg PO/ SC bid - Baclofen 5 - 10 mg PO q 6 h prn - Chlorpromazine 10 - 25 mg PO q 6 h prn	20 mg qid
NAUSEA & VOMITING	- Domperidone 10 mg 1 tab PO tid ac - Metoclopramide 10 mg 1 tab PO q 6 h prn or Metoclopramide 20 mg IV/ SC q 1 - 6 h prn - Haloperidol 0.5 - 2 mg PO/ SC q 12 h - Ondansetron 4 - 8 mg PO bid - Olanzapine 5 mg 2.5 - 10 mg PO hs	80 mg/ day 16 mg/ day
PRURITUS	GENERAL TREATMENT: - Keep skin hydrated, cool packs URAEMIC ITCH: - Pregabalin 25 - 75 mg OD after dialysis, - Gabapentin 100 - 300 mg OD after dialysis CHOLESTATIC ITCH: - Cholestyramine 4 g PO bid - Paroxetine 5 - 10 mg PO hs * Non-sedating antihistamines are not generally effective	4-16 g/day
SEIZURE	- Lorazepam 1 mg SL q 5 min loading then 1 mg PO/ SL q 4-6 h - Diazepam 10 mg PR q 6 h - Midazolam 5 mg SC/ IV q 10 min loading then 2.5 - 5 mg SC/ IV q 4 h - Phenytoin loading 750 - 1000 mg IV (15 - 20 mg/ kg) then 100 mg IV q 8 h - Phenobarbital 100 mg SC/ IV stat (20 mg/ kg) then 100 mg IV q 12 h - Levetiracetam loading 500 - 1000 mg IV (20 mg/ kg) then 500-1,000 mg IV q 12 h	3,000 mg/ day
MYOCLONUS	- Lorazepam 0.5 - 2 mg PO/ SL q 4 h prn - Diazepam 2.5 - 5 mg PO q 8 - 12 h	
SPINAL CORD COMPRESSION	- Dexamethasone 16 mg/ day PO/ SC/ IV am, and noon * Consider proton pump inhibitor - Radiation / Surgery (as indicated)	16 mg/day
MASSIVE BLEEDING	Midazolam 2.5 - 5 mg IV/ SC stat q 5-15 min if needed	
OPIOID OVERDOSE	- If RR > 8/ min – reduction in opioid dose - If RR ≤ 8/ min – Naloxone (0.4 mg/ ml) 1 ml + NSS 9 ml → 1 ml (0.04 mg) IV/ SC q 2-5 min until RR > 8/ min improve level of consciousness	
SKELETAL MUSCLE PAIN Multiple sclerosis and neuromuscular disorders	- Diazepam 2- 5 mg tid PO prn - Baclofen 5 mg PO increase q 3 days up to 10 - 25 mg PO tid	
FATIGUE	- Dexamethasone 2 - 4 mg mane * May help short term and should not be commenced early - Methylphenidate 2.5 - 5 mg PO am, noon	
EXTRAPYRAMIDAL EFFECTS	- Benztropine (2 mg/ 2 ml) 2 mg IM/ IV (1st line) - Diphenhydramine 50 mg 1 cap PO tid - qid	

Reference

1. Alshammary S, Duraisamy B, Alsuhail A. Review of management of pruritus in palliative care. *Journal of Health Specialties*. 2016;4(1):17.
2. B.C. INTER-PROFESSIONAL PALLIATIVE SYMPTOM MANAGEMENT GUIDELINES [Internet]. [cited 2024 Jun 10]. Available from: <https://bc-cpc.ca/wp-content/uploads/2019/03/4-BCPC-Clinical-Best-Practices-colour-Pruritus.pdf>
3. Iwona Zaporowska-Stachowiak, Katarzyna Stachowiak-Szymczak, Mary-Tiffany Oduah, Maciej Sopata, Haloperidol in palliative care: Indications and risks, *Biomedicine & Pharmacotherapy*, Volume 132, 2020.
4. Greater Manchester and Eastern Cheshire Strategic Clinical Networks. PALLIATIVE CARE PAIN & SYMPTOM CONTROL GUIDELINES FOR ADULTS FOR STAFF PROVIDING GENERALIST PALLIATIVE CARE. Fifth Edition, 2022.
5. Nathan Cherny. *Oxford Textbook Of Palliative Medicine*. 5th Edition: Oxford Univ Press; 2015.
6. National Clinical Effectiveness Committee. Pharmacological Management of Cancer Pain in Adults: Quick Reference Guide The Use of Analgesics in Patients with Cancer and Renal Impairment, 2015
7. PALLIATIVE CARE CLINICAL GUIDELINES [Internet]. Available from: https://cesphn.org.au/wp-content/uploads/2022/08/Calvary_Clinical_Guidelines-WEB.pdf
8. Rayner HC, Larkina M, Wang M, et al. International Comparisons of Prevalence, Awareness, and Treatment of Pruritus in People on Hemodialysis. *Clin J Am Soc Nephrol* 2017; 12:2000.
9. S. H. Bush. ESMO Guidelines Committee. Clinical Practice Guidelines – Delirium in adult cancer patients. *Ann Oncol* (2018) 29 (Suppl 4): iv143–iv165
10. Seccareccia D, Gebara N. Pruritus in palliative care: Getting up to scratch. *Can Fam Physician*. 2011 Sep;57(9):1010-3, e316-9. PMID: 21918143; PMCID: PMC3173420.
11. Watson M, Campbell R, Vallath N, et al. *Oxford Handbook Of Palliative Care*. S.L.: Oxford Univ Press Us; 2019.
12. รศ.นพ.กิตติพล นาควิโรจน์. สื่อการเรียนรู้การสอน Current issue in symptom palliative.
13. สถาบันมะเร็งแห่งชาติ กรมการแพทย์. คำแนะนำการจัดการความปวดจากมะเร็ง (Clinical Guidance for Cancer Pain Management) [Internet]. Available from: <https://www.nci.go.th/th/cpg/%E0%B8%84%E0%B8%B3%E0%B9%81%E0%B8%99%E0%B8%B0%E0%B8%99%E0%B8%B3%E0%B8%81%E0%B8%B2%E0%B8%A3%E0%B8%88%E0%B8%B1%E0%B8%94%E0%B8%81%E0%B8%B2%E0%B8%A3%E0%B8%84%E0%B8%A7%E0%B8%B2%E0%B8%A1%E0%B8%9B%E0%B8%A7%E0%B8%94%E0%B8%88%E0%B8%B2%E0%B8%81%E0%B8%A1%E0%B8%B0%E0%B9%80%E0%B8%A3%E0%B9%87%E0%B8%87.pdf>
14. สมาคมโรคไตแห่งประเทศไทย [Internet]. Available from: <https://www.nephrothai.org/wp-content/uploads/2023/06/e-BOOK-palliative-care.pdf>